m;g*
PDIL

WTP ,DM & CPU PLANT; HURL GORAKHPUR
PRE BID QUERIES- LOT-1
NIT NO.: PNMM/PC161/E/001

S.No | Clause Page Title Description Clarification Client/PDIL reply
Please note that SDI < 3#
is practically not possible in
clarification (sedimentation)
Part Il : Technical followed by sand filtration
Section - 2.0, Raw 2.0 Treated Water process. This value is
1 Water, Condensate and 3 of 6 Quality 4.SDI<3# typically achieved in
Treated Water Quality Membrane Filtration
Process. We kindly request
you to reconfirm the SDI SDI not to be
Value at WPT outlet. considered
The scope of work shall also
include operation & maintenance
of the plants for a period of 2
Part Il : Technical years from date of plant hand over
Section - 1.0, Project of individual plants and extendable
Description . on yearly basis. Due to the inconsistency in
30f6 1.0 Introduction O&M periods of WPT, DM
5 & & & & & CPU, we kindly request NIT Conditions shall
you to reconfirm the O&M prevail.
Part Il : Technical 3 Two year operation period is based | durations for the 3 Process
. of 34 1.0 General .
Section - 3.0, on 24 months operation & streams
Contractor Scope of Maintenance from the date of
Work preliminary acceptance of WPT and
DM. While for CPU the same is
consider for 13 month from the
preliminary acceptance.
Part _II : Technical _ Silica value is indicated as silica value (total) as
3 Section - 2.0, Raw 6 of 6 2.3 Polished Water 6 Silica(total) as Si02, ppb : < 0.01 < 0.01 ppb. It seems to be SiO2 shall be < 0.01

Water, Condensate and
Treated Water Quality

Quality from CPU

very low. We kindly request
you to reconfirm the value.

ppm




m;g*
PDIL

WTP ,DM & CPU PLANT; HURL GORAKHPUR
PRE BID QUERIES- LOT-1
NIT NO.: PNMM/PC161/E/001

Part Il : Technical

No. of Sludge Sump : One (1) Cap.

We understand that there is
typo error for Sludge Sump
Capacity and the Type of
Sump.We also understand

Your understanding
regarding capacity found

4 Section - 4.0, Design 7 of 28 9 Sludge Sump 300 m3/hr each Com that the Sludge Sump shall | to be ok whereas for the
Basis Type : Vertical cylindrical have Two (2) type of sump NIT
Compartments. Kindly Conditions shall prevail.
reconfirm the type and
capacity.
One (1) no. neutralizing Pit in two
Part Il : Technical icnc')tg1 prgitr?egtiglc\)/rgsp IztSCV(\:Iggsories
Section - 3.0, comgmonpfgr ,DM & CPU We understand that waste
Contractor Scope of 5 of 34 1.1.1 Process, DM regeneration waste only from DM and CPU
Work Plant, CPU, Point s), 9 ' Plants shall be transferred
5 & Xii, 1) Py to Neu;rallsatlon an_d _ Confirmed
& accordingly Neutralisation
o . Pit shall be designed.
Part Il : Technical 17 of 28 14 Neutralization Pit Capacity : Capacity of each Kindly Confirm our
. . compartment shall be .
Section - 4.0, Design e understanding.
Basis sufficient to hold waste water
generated in 24 Hrs. For
WPTP+DM+CPU
With Design flow as 300
m3/hr per stream and 68
Design Flow per stream : 300 m3/hr | hours operating cycle,
Part Il : Technical Cycle Time : 68 Hours, Output per stream between .
6 Section - 4.0, Design 20 of 28 7 Exchanger Vessels Output per stream between two Two concecutive Cycle time shall be 72

Basis

b Mixed Bed

consecutive
regenerations : 21600 m3

regeneration becomes
20,400 m3 which is
mentioned as 21600 m3.
Kindly clarify.

hours




A
PDIL

i)

WTP ,DM & CPU PLANT; HURL GORAKHPUR
PRE BID QUERIES- LOT-1
NIT NO.: PNMM/PC161/E/001

Part Il : Technical
Section - 4.0, Design
Basis

3.1 Water Pre

5 of 28 Treatment Plant, 1 Retention Time : 1 Mins We request you to clarify
Py Flash Mixer the discripancy on Hydraulic Retention
7 & & Hydraulic Retention Time Time for flash mixer
Part Il - Technical & for Flash Mixer for the shall be 1 min.
Sectioﬁ .51 6 of 8 Flash mixer : 5 Mins referred clauses.
) R 5.0 Hydraulic
Design Specification- X .
Retention Time
Process
We understand that spare
. Parts as listed in Section-9
1.1.4.2 Static Scope,
Supply of mandatory (spare parts ﬁglszrJrsee dzeé It\ﬁazr{éalt)o?re
. . 6.0 Spares for two year operation) and y
Part Il : Technical Sl Spares and the same shall
. Two Years commissioning spares attached . o
Section - 3.0, Contractor LS be quoted by bidder within
13 of 34, Recommended elsewhere in bid package, .
Scope of Work 32 of 34 Spares the Lump Sum Price.
Two years normal operation spares . . .
8 & & & required are to be identified by the Bidder neet;is t?( submit the | Confirmed
_ bidder Seperate List 0
Part Il : Technical 3 of 32 2 0 SPARE PARTS ' Recommended Spares (2
Section - 9.0, Spare FbR TWO YEARS & Years Spares) in addition
Parts OPERATION to the Mandatory Spares "
(MANDATORY 2.1t02.11 and same shall not be
SPARES ): part of quoted Lum_p Sum
' Price". Please confirm our
understanding.
process design temp for
WTP and DM Plant shall
Client is requested to be 40 deg C and CPU
Part Il : Technical . . confirm the Design plant design temp shall
9 Section - 2.0 20f 6 1.1 Raw Water 2. Temperature : Ambient Temperature for WPTP, be 50 Deg C in process
DM and CPU Packages condesate unit and 70
Deg C for turbine
condensate
We understand that the confirmed
10 Part Il : Technical 306 1.2 Turbine 4. Iron as Ee : 0.2 Iron mentioned as Fe is 0.2

Section - 1.2

Condensate Quality

mg/l. Client is requested to
confirm




WTP ,DM & CPU PLANT; HURL GORAKHPUR
PRE BID QUERIES- LOT-1
NIT NO.: PNMM/PC161/E/001

11

Part Il : Technical
Section - 2.0

4 of 6

2.0 Treated Water
Quality

28. Colloidal Silica as SiO2 : BDL

Gurantee for Colloidal
Silica has been mentioned
at WTP outlet. Please be
informed that WTP
envisages Conventional
Clarification and Filtration
through DMF. Hence, it is
not possible to have
Colloidal Silica removal in
WTP plant. Client is
requested to check and
confirm on Guaranteed
Parameter.

Not required

12

Part Il : Technical
Section - 4.0, Design
Basis

3 of 28

2.0 Process
Description

2.1 Water Pre
Treatment Plant

The raw water shall be directly fed
to flash mixer

where it will be mixed with
Alum/FeCI3,

Description mentions for
Dosing of Alum/ FeCI3.
Howver the P&ID Diagram
indicates the dosing of
Ferric Chloride (FeCI3). We
understand that Fecl3
doing is envisaged for the
project. Client is requested
to confirm.

Alum/Fecl3 can be used
as floculant

13

Part Il : Technical
Section - 2.0

&
Part Il : Technical

Section - 4.0, Design
Basis

20f6

5 of 28

1.1 Raw Water

&

3.1 Water Pre

Treatment Plant
3 clarifier

3. Turbidity : 50 NTU
&

Inlet Turbidity : 100 NTU

Turbidity values mentioned
in the referred clauses are
contradcitory. Client is
requested to clarify the
Design Turbidity Value.

Design turbidity shall be
100NTU




Part Il : Technical

WTP ,DM & CPU PLANT; HURL GORAKHPUR gg/«*‘”wm\@@
PRE BID QUERIES- LOT-1 ¥
NIT NO.: PNMM/PC161/E/001 (L)
<2 NTU

2.0 Treated Water
Quality

Section - 2.0 2. Turbidity : <1 NTU Turbidity Guarantee values
40f6 . .
& mentioned in the referred
14 & & & clauses are contradcitory.
Client is requested to clarify
Part Il : Technical Guaranteed Effluent the Design Turbidity
Section - 4.0, Design 50f 28 3.1 Water Pre Turbidity : <2 NTU Guarnatee Value.
Basis Treatment Plant
11 Dual Media Filters
. 2. Cartridge Filter Feed Pumps : Cartridge Filter Feed
3.4 Turbine Two (2) Pumps shall be Three
Condensate Unit Lo .
. ; Client is requested to clarify
Part || : Technical & on the Number of Cartridge
15 | Section - 4.0, Design 210f28 & Bilter Food b ¢
Basis o _ iter Feed Pumps
) P&ID indicates number of Cartridge | required.
PID No : PC161- Filter Feed pumps as Three (3)
7316-0027 pump
nos.
Activated Carbon Filters
3.4 Turbine 3. Activated Carbonf Filters: Two shall be Three
Condensate Unit (2
Part Il : Technical Client is requested to clarify
16 Section - 4.0, Design 21 of 28 & & on the Number of Activated
Basis Carbon Filters required.
PID No : PC161- P&ID indicates number of Activated
7316-0027 Carbon Filter as Three (3) nos.
Process Flow Diagram No. of Dual Media Filters
Water Pre Treatment shall be 8 (7W+1S)
Plant Process Flow Flow Diagram indicates Number of
Dwg No : PC161- Diagram (Water Pre | Dual Media Filters as 6+2,
7112/7/7113-0046 Treatment Plant) Client is requested to clarify
17 & on the Configuration of
& Dual Media Filters required.
7 of 28 11 Dual Media No. of Dual Media Filters as 8
Part Il : Technical Filters (7TW+1S)

Section - 4.0, Design
Basis




ol
PDIL

WTP ,DM & CPU PLANT; HURL GORAKHPUR

PRE BID QUERIES- LOT-1
NIT NO.: PNMM/PC161/E/001

Process Flow Diagram

Process Flow

We understand that
Condensate Off Spec shall
be routed to ETP By

Condensate Off Spec
shall be routed to ETP
By client

18 Condensate Polishing Diagram Condensate Off-Spec to ETP bidder. Client | ted
Unit (Condensate idder. Client is requeste
Polishing Unit) to clarify the dl_sta_lnce from
CPU Battery Limit to ETP.
Acid, Alkali and Hypo no chemical dosing is
Piping and Dosing is indicated at the required after SAC and
Instrumentation Diagram SAC outlet line to before degasser
19 DM Water Plant Chemical Dosing at SAC outlet Line | Degasser. Client is
Dwg No : PC161-7113- requested to clarify the
0024 purpose of this Chemicals
Dosing envisaged.
Feed to UF is treated water | Not required
Piping and from ACF followed by SAC,
Instrumentation Diagram SBA and MB, hence free
20 DM Water Plant SMBS and Antiscalant Dosing from Chlorine and TDS.
Dwg No : PC161-7113- Client is requested to
0024 confirm if SMBS dosing is
required at UF outlet
We understand that there is | UF Skid shall be 2W+1S
Part Il : Technical No. of Skids : Two(2) no Standby Skid for UF. and each stream
21 Section - 4.0, Design 12 of 28 2 Ultra Fltration ‘ X ) Each Skid shall have permeate flow shall be
. Permeate Flowrate : 160 m3/hr
Basis permeate flowrate of 80 120 m3/hr.
m3/hr. Please confirm
Part Il : Technical Total UF Feed flow with
Section - 4.0, Design . Total UF Feed flow with Two(2) nos. pumps
Basis 2 Ultra Fltration Feed Flowrate - 180ma/hr Two(2) nos. pumps working | working will be 240
P will be 240 m3/hr. m3/hr
22 & 12 of 28 & However, Feed flowrate to

Part Il : Technical
Section - 4.0, Design
Basis

4. UF Feed Pumps

Numbers : Three (2W+1S)
Capacity : 120 m3/hr

UF is mentioned as 180
m3/hr. Client is requested
to clarify the discripancy.




_‘Mﬂrﬁ% WTP ,DM & CPU PLANT; HURL GORAKHPUR ﬁg@,@m\%
PD|L| PRE BID QUERIES- LOT-1 ]
NIT NO.: PNMM/PC161/E/001 (HURL)
Molecular Weight Cut off confirmed

23

Part Il : Technical
Section - 4.0, Design
Basis

12 of 28

2 Ultra Fltration

a) Molecular Wt. Cut off value :
100000 MWCO

value has been defined as
100000 MWCO. However,
we have apprehension
about "Colloidal Silica
removal with 100000
MWCO membrane". We
kindly request you to check
and confirm the MWCO
value requirments.

We also request you to
clarify on the percentage
Colloidal Silica reduction at
the outlet of UF




e WTP ,DM & CPU PLANT; HURL GORAKHPUR Sy
PD|L| PRE BID QUERIES- LOT-1 X
NIT NO.: PNMM/PC161/E/001 (HurD)
Sl
No. DOC. NO., PAGE NO,, CL. NO. Description QUERY PDIL/CLIENT
TECHNICAL
In Process condensate quality, two values - one for
Ammonia B/L and the other for Urea B/L are given. We
Doc. No. PC161-G-101-P-11/1.0 Process condensate assume that plant should be designed on higher value.
1 Rev. 0, Sheet 3 of 6, Cl. No. 1.3 quality Please confirm. confirmed
apart from lab instruments provided in
List of laboratory main laboratory ,bidder shall provide lab
Doc. No. PC161-G-101-P-11/1.0 instruments and Please provide list of laboratory instruments and equipments | instruments for day to day operation of
2 Rev. 0, Sheet 6 of 6, Cl. No. 3.1.7 equipments to be considered. WPT/DM plants.
Mixed Bed exchanger can remove only Reactive Silica,
Doc. No. PC161-G-101-P-11/2.0, Total Silica at MB hence only Reactive Silica can be guaranteed at the outlet of
3 Sheet 6 of 6, Cl. No. 2.3.6 outlet MB in Condensate Polishing plant, instead of Total Silica. confirmed
As per our experience, ACF backwash pumps and blowers
Doc. No. PC161-G-101-PII/3.0 are not required. ACF will be backwashed using feed
4 Rev.0, Sheet 5 of 34, Cl. No. iv & v | ACF backwash pumps | pumps. confirmed